

Pentamidine**Section**

Antipneumocystosis and antitoxoplasmosis medicines

- Oral > Solid > tablet: 200 mg (as isethionate); 300 mg (as isethionate)

Indications

Pneumocystosis

Pyrimethamine**Section**

Antipneumocystosis and antitoxoplasmosis medicines

- Oral > Solid: 25 mg

Indications

Toxoplasmosis

Sulfadiazine**Section**

Antipneumocystosis and antitoxoplasmosis medicines

- Oral > Solid: 500 mg

Indications

Toxoplasmosis

Sulfamethoxazole + trimethoprim**Section**

Antipneumocystosis and antitoxoplasmosis medicines

- Parenteral > General injections > IV: 80 mg + 16 mg per mL in 5 mL ampoule; 80 mg + 16 mg per mL in 10 mL ampoule
- Oral > Liquid: 200 mg + 40 mg per 5 mL oral liquid
- Oral > Solid: 100 mg + 20 mg tablet; 400 mg + 80 mg tablet; 800 mg + 160 mg tablet
- Oral > Solid > dispersible tablet: 100 mg + 20 mg

Indications

Pneumocystosis

